Assembly Instruction

Max top load 60 lb, max inside load 40 Ib.




Parts List

Please review all parts and hardware before disposing of any packaging. Call Customer
Service if missing hardware. Do not return to store/retailer. Screws shown actual size.
Using a screw that is too long will cause damage. Before beginning assembly, separate
each type of screw. Carefully study the screw diagrams below.

You may receive extra

hardware with your unit.

A Quantity B Quantity C Quantity
Of 1 Of 1 Of 1
Back Panel Front Panel Left Side Panel
D Quantity | E Quantity |F Quantity
Of 1 Of 1 Of 1
Right Side Panel Bottom Panel Top Panel
G Quantity | H Quantity | Quantity
Of 2 Of 2 Of 1
Metal Side Frame Top Stretcher Bottom Stretcher
Quantity ___Quantity Quantity <2 Quantity
1 of 18 2 () of18 3 tﬁ& Of 1 4 \\\ of 1
oL =y A
Cam Bolt § 1/4”x1-1/2” | Cam Lock § 5/8”x1/” Left Support Right Support
5 Quantity ~]_ Quantity Quantity |8 @) Quantity
of 8 of 2 of 16 Of 2
Screw § 1/8”x1/2” Screw § 1/8”x5/8” Handle
9 Quantity Quantity | 11 Quantity |12 Quantity
> Of 10
of 4 _— Of 10 YR AANT of 10
Bolt § 5/32” x1/2” Adhesive Pad Bolt 1/4”x 2” Flat washer 1/4”x3/4”
13 Quantity 14 Quantity
I~ Of1 weie | of e
Wrench Bolt 1/4”x 3/4”
Care and Cleaning Instructions: For replacement parts or questions, please
Before using, wipe with a clean, dry cloth. call Customer Service at 1-800-633-5096.
Periodically apply furniture wax to renew the | Do not return product to store. Please call
finish on wood part. Avoid rubbing or | manufacturer for assistance, questions or
scratching the surface with rough or abrasive | parts.
objects.
Assembly Tool Required - @:)
appe . )
No.2 Phillips Screw Driver




Assembly Instruction

Step 1:

Put all parts on a soft
surface to prevent
scratches.

Attach left side panel (C)
and right side panel (D) to
bottom panel (E) by using
cam bolt (1) and cam lock
(2) as shown.

Step 2:

Attach back panel (A) to
trunk base by using cam
bolt (1), cam lock (2) and
adhesive pad (10) as shown.

Step 3:

Attach front panel (B) to
trunk base by using cam
bolt (1), cam lock (2) and
adhesive pad (10) as shown.




Step 4:

Attach metal side frame (G)
to top stretcher (H) and
bottom stretcher (I) by
using bolt (14) as shown.

Step 5:

Attach metal frame to trunk
base by using bolt (11) and
flat washer (12) as shown.




Step 6:

Attach top panel (F) to the

trunk base by using screw
(7) and hinge (6) as shown.
Using Phillips screw driver
to tighten them.

Step 7:

Attach left support (3) and
right support (4) to the top
panel (F) and trunk base by
using screw (5) as shown.

Attach handle (8) to left side
panel (C) and right side
panel (D) by using bolt (9) as
shown.

Then put adhesive pad (10)
onto front panel (B) as
shown, close the top and
leave the top to drop down
slowly.

Noted: Please do not open
the lid all the way back.




